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COMPONENT % TEST
RNSULT LIMITS *

sio, 20.46
AlO.r s.69

FezOr 3.42
CaO 61.77
Mgo 3.68 <= 5%

SO:
<= 2.5 if CaA < 5
<= 2.8 if crA > 5

LOSS ON IGNITION 1.69
Total 99.23

INSOLUBLE RESIDUE 0.54
FREE LIME 1.74

L.S.F 0.90
M.S 2.26
M.A 1.87
C:S 38.60
CrS 29.54
C.lA 9.31 <=i.i; for S.R.P.C

C+AF 10.40

PHYSICAL TEST
TEST RESULT LIMITS 'I

Sefting Time
Initial 99

Final 2.40 10 hr

Fineness ( Blaine) 2123
>= 250 m'lkg for O.P
>= 280 mr/ks for S.R.P.C

Compressive
Strength

2day 14.8 >= l0 M.\tr/m2

,, l-+Bt. 33.5 >= 32.5 MN/m2
Soundness di irtoclavii% : t-;\ 0.2a 0.8

Residue % A, 90!', I -zr
9.12

18{ 1.09
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